
GTR NO. SHT. CTD. 

RENEWAL PARTS LIST NO. 

L21-005 1 -

PARTS UST mLE . ASSEMBLY OF DUAL LNC COMBUSTION 
. FORWARD CHAMBER (XIK-1,2) 

DWG NO. GR NO. REV. 

REFERENCE DWG. : cmm 3100052-079 I 
,~ 

I I I 
MANUFACTURE DWG.: I I I I 

REO PT. NAME OF PART QTY 
MANUFACTURE ID. 

REMARKS 
OM NO. NO., SIZE, ETC. 

1 CHAMBER 5 N0.1,2,8,9,10 

2 CHAMBER 1 N0.3 

3 CHAMBER 1 N0.4 

4 CHAMBER 1 N0.5 

~ 
CHAMBER 1 N0.6 

CHAMBER 1 N0.7 

7 VORTEX GASKET 10 

8 12 POINT BOLT 160 5/8-11UNC L98 

9 12 POINT NUT 160 5/8-11UNC 

10 KNOCK BOLT 20 q, 14, L53 

11 12 POINT NUT 20 3/8-16UNC 

12 HEXAGON HEAD BOLT 160 5/16-18UNC L19 

• 13 12 POINT BOLT 120 5/8-llUNC L57 

14 PLUG 5 3/4-14NPT 

15 0-RING 10 

16 F2 SWIRER 10 

NOTE 

* Marks in RECOM. show recommended spare parts. 
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